
Parts Manual
MAXI-POWER™ 8XR

Part No.: 125259
Revision: A

en

Copyright ©2024 Briggs & Stratton, LLC. 
Milwaukee, WI, USA. All rights reserved.



Night-Lite™ V-Series Parts Catalog

i

TABLE OF CONTENTS

1.0	 AXLE/TONGUE/TRAILER LIGHTING GROUP

Axle and Fender Group ...................................................................................(1.1)
Reversible Tongue and Jack Install Group ....................................................(1.2)
Reversible Tongue Coupler Options ...............................................................(1.3)
Trailer Lighting .................................................................................................(1.4)

2.0	 TRAILER BASE PARTS

Side Panels .....................................................................................................(2.1)
Stringer Group ................................................................................................(2.2)
Front Cover .....................................................................................................(2.3)
Rear Door ........................................................................................................(2.4)
Air Inlet Cover .................................................................................................(2.5)
Lift Bow ...........................................................................................................(2.6)
Tool Box ..........................................................................................................(2.7)
Manual Canister ..............................................................................................(2.8)

3.0	 CONTROL BOX GROUP

Control Box and E-Stop Mounting Group .......................................................(3.1)
Control Box Interior Group ..............................................................................(3.2)
Control Panel Install Group .............................................................................(3.3)
Deep Sea Harness Control Panel Chief PDM Box ........................................(3.4)
20A GCFI, 30A RV, & 30A Twistlock Outlet Package .....................................(3.5)
20A GCFI, 20A & 30A Twistlock Outlet Package .............................................(3.6)

4.0	 ENGINE/FUEL TANK/BATTERY GROUP

Engine Mounting Tray ....................................................................................(4.1)
Fluid Containment Liner .................................................................................(4.2)
Fuel Tank .........................................................................................................(4.3)
Fuel Sender .....................................................................................................(4.4)



MAXI-POWER™ 8XR

©2021 Briggs & Stratton

ii

5.0	 KUBOTA ENGINE GROUP

Kubota Engine Assembly Group ....................................................................(5.1)
Kubota Fuel Lines ...........................................................................................(5.2)
Kubota Oil Drain Line ......................................................................................(5.3)
Kubota Pacbrake Air Intake Valve Option .......................................................(5.4)

6.0	 LINZ GENERATOR GROUP

Linz 8kW 60Hz Generator ..............................................................................(6.1)
Linz 6/4 Generator Cord .................................................................................(6.2)

7.0	 DECAL GROUP

Branding Decals ..............................................................................................(7.1)
Left Side Decals .............................................................................................(7.2)
Right Side Decals ...........................................................................................(7.3)
Back Side Decals ............................................................................................(7.4)
Top Side Decals ..............................................................................................(7.5)

TABLE OF CONTENTS

4.0	 ENGINE/FUEL TANK/BATTERY GROUP (CONTINUED)

Coolant Reservoir Tank ..................................................................................(4.5)
Battery Cables Install Group ..........................................................................(4.6)
Battery Disconnect Group ..............................................................................(4.7)



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

1.1 - Axle and Fender Group

111548_A

1.1

1

5
1

3

111557_A

FENDER INSTALL

AXLE INSTALL

4

6

7

8

2
22

2

2

2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

1.1 - Axle and Fender Group
Item Part No. Part Description Qty.

1 107128  AXLE 13” HUBS 1
2 117120  SUSPENSION KIT SINGLE AXLE 1
3 112801  13” WHEEL/TIRE ASSEMBLY 2
4 650297  FENDER 13 INCH MOLDED EMBEDDED DECAL 2
5 053023  5/16-18 x 1 1/2 CARRIAGE BOLT PL 8
6 045217  5/16 PUSH NUT 8
7 047010  5/16 FLAT WASHER PL 8
8 044031  5/16-18 KEPS HEX NUT PL 8

*NS - NOT SHOWN

1.1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

113747_C

1.2 - Reversible Tongue and Jack Install Group

3 1

7
4

5
6

1
2

10

10

8

9

1.2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 047025  1/2 FLAT WASHER PL 2
2 046230  1/2-13 x 5 HEX HEAD CS GR5 PL 1
3 044048  1/2-13 NYLOCK HEX NUT PL 1
4 047015  3/8 FLAT WASHER PL 2
5 049040  SAFETY CHAIN SINGLE CLASS III 2
6 044043  7/16-14 NYLOCK HEX NUT PL 2
7 046159  7/16-14 x 1 1/4 HEX HEAD CS GR5 PL 2
8 113746P  TONGUE FOLDING REVERSIBLE COUPLER 1
9 108726  TOP CRANK JACK TUBE JACK 1

10 116374  1/2 x 4 SNAP LOCK PIN W/ WIRE COIL & 1 1/4 WASHER 2
*NS - NOT SHOWN

1.2 - Reversible Tongue and Jack Install Group

1.2



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

1.3

1.3 - Reversible Tongue Coupler Options

111145_B

6
2

2

108683_C

108699_B

3

5

1
4

4

3

BALL COUPLER INSTALL

PINTLE INSTALL

4

4

3

4

4

2

87
10

9

BULLDOG INSTALL



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

1.3

1.3 - Reversible Tongue Coupler Options
Item Part No. Part Description Qty.

1
109977  COUPLER BALL 2.00 ADJUSTABLE STAMPED 1
109976  COUPLER BALL 2.313 ADJUSTABLE STAMPED 1

2 046255  5/8-11 x 5 HEX HEAD BOLT 4
3 044053  5/8-11 NYLOCK HEX NUT 4
4 047031  5/8 FLAT WASHER 10
5 106720  RING PINTLE 3.00 ADJUSTABLE 1
6 111148P  REVERSIBLE COUPLER TONGUE MOUNT 1
7 044050  5/8-11 HEX NUT 4
8 046245  5/8-11 x 1 1/2 HEX HEAD BOLT 4

9
109978  COUPLER BALL 2.00 BULLDOG HITCH 7,000 LBS 1
109979  COUPLER BALL 2.313 BULLDOG HITCH 12,500 LBS 1

10 043101  5/8 SPLITLOCK WASHER 4



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126055_A

1.4 - Trailer Lighting

1

4

2

3
7

6

7

59

8

9 9

8 8

1.4

1 2

10

4

11

12

12

3



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 102825  OVAL LAMP GROMMET 2
2 102721  LED TAIL LAMP STOP TURN 2
3 106212  LIGHT LED MARKER AMBER 2
4 106211  LIGHT LED MARKER RED 2
5 114115  TAIL LIGHT HARNESS NLV 1
6 115116  LICENSE PLATE LIGHT LED 1
7 650542  1 1/4 ID x 1 1/2 OD GROMMET 2
8 310212  #10 CUSH CLAMP 1/4 HOLE 3
9 041070  1/4-20 x 3/4 SLOTTED HEX WASHER HEAD MACHINE SCREW 3

10 041040  #10-24 x 1 1/2 PHILLIPS ROUND HEAD MACHINE SCREW 2
11 057004  #10-24 SERRATED FLANGE HEX NUT 2
12 022137  PUSH BUTTON ZIP TIE MOUNT 5
NS 114885  REFLECTOR DECAL RED 4.313 X 1.688 2
NS 114884  REFLECTOR DECAL AMBER 2.75 X 1.75 2
NS 068041  4” CABLE TIE 5
NS 112266  TAIL LIGHT HARNESS SCHEMATIC 1

*NS - NOT SHOWN

1.4 - Trailer Lighting

1.4



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126054_A

2.1 - Side Panels

1

2

3

3

RIGHT SIDE INSTALL

LEFT SIDE INSTALL

2.1

5

6

65

4



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 109861P  PANEL SIDE RIGHT 1
2 109862P  PANEL SIDE LEFT 1
3 041070  1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 8
4 111957P  BRACKET HOLDDOWN 1
5 056000  3/8-16 X 1 1/4 FLANGE BOLT 2
6 057007  3/8-16 HEX NYLOCK FLANGE NUT 2

*NS - NOT SHOWN

2.1 - Side Panels

2.1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126054_A

2.2 - Stringer Group

10

2

11

5

1

6

STRINGER INSTALL

8

4

7

2

9

2.2

RADIATOR ACCESS INSTALL
3

8

10



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 109871P  PANEL ACCESS CAP RADIATOR 1
2 041259  #6-32 X 1/2 PH-FLAT HEAD 4
3 057005  #6-32 SERRATED FLANGE HEX NUT 4
4 045216  1/4-20 TINNERMAN NUT 1
5 115244  KNOB KNURLED FAST THREAD 1
6 115243  RETAINER PUSH ON 1
7 045023  HINGE CONTROLLER COVER 1
8 041070  1/4-20 X 3/4 SL-HEX WASHER HEAD MS 6
9 057001  1/4 - 20 HEX NYLOCK FLANGE NUT 2

10 126046P  STRINGER WELDMENT MP8XR 1
11 100342  1/4-20 X 1 CARRIAGE BOLT 2

*NS - NOT SHOWN

2.2 - Stringer Group

2.2



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

2.3 - Front Cover

1

126054_A

3

3

3

2

FRONT COVER
INSTALL 1

2.3



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

2.3 - Front Cover
Item Part No. Part Description Qty.

1 041070  1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 8
2 118692P  COVER FRONT MP8XR 1
3 105408  GROMMET NUT DOUBLE SPLIT 6

*NS - NOT SHOWN

2.3



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

2.4 - Rear Door

3

12

8

126054_A
15

14

13

12

5

12

14

4

9

7

DOOR CATCH 
INSTALL

PROP ROD REAR 
DOOR INSTALL

REAR DOOR
ASSEMBLY 6

2

1

8

10 11

2.4



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

2.4 - Rear Door
Item Part No. Part Description Qty.

1 111456  PIN HINGE 2
2 056005  #10-24 X 3/4 SERRATED FLANGE HEX SCREW 4
3 057010  #10-24 HEX NYLOCK FLANGE NUT 4
4 115308P  NLV REAR COVER DOOR 1
5 115302P  NLV REAR COVER HINGE WELDMENT 1
6 680459  SLAM LATCH 1
7 115306  DOOR PROP 1
8 057000  1/4-20 HEX SERRATED FLANGE NUT 7
9 045041  5/64 x 1 IN COTTER PIN 2

10 120460P  BRACKET RIGHT DOOR HINGE MOUNT NLGR LC 1
11 120459P  BRACKET LEFT DOOR HINGE MOUNT NLGR LC 1
12 053006  1/4-20 x 3/4 CARRIAGE BOLT 7
13 057001  1/4-20 HEX NYLOCK FLANGE NUT 2
14 056019  1/4-20 X 3/4 HEX FLANGE SCREW 2
15 113512P  PLATE LATCH COVER REAR 1

*NS - NOT SHOWN

2.4



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126054_A

2.5 - Air Inlet Cover

1 2

3

2.5



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 114892P  AIR INTAKE COVER NLV 1
2 044106  NUT U EXTRUDED 1/4-20 4
3 056002  1/4-20 x 3/4 HEX SERRATED FLANGE SCREW 4

*NS - NOT SHOWN

2.5 - Air Inlet Cover

2.5



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126053_A

2.6 - Lift Bow

1

2

3
2

3

2.6



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 126048P  WELDMENT LIFT BOW MP8XR 1
2 056026  1/2-13 X 4 1/2 HEX FLANGE SCREW 2
3 057009  1/2-13 HEX NYLOCK FLANGE NUT 2

*NS - NOT SHOWN

2.6 - Lift Bow

2.6



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126038_A

2.7 - Tool Box

10

12

1

14

7

2.6

4

4

5 13

12

18
11

9

6

8

15 16

3

12

7 7 2

17



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 124995P  PLATE REAR TOOLBOX MP8XR 1
2 124998P  PANEL SIDES TOOLBOX MP8XR 1
3 124997P  LID TOOLBOX MP8XR 1
4 124994P  PLATE BASE TOOLBOX MP8XR 2
5 124996P  BRACKET MOUNT TOOLBOX SIDES MP8XR 4
6 105028  COVER HINGE 2
7 053032  3/8-16 x 1 CARRIAGE BOLT 8
8 053006  1/4-20 x 3/4 CARRIAGE BOLT 4
9 057001  1/4-20 HEX NYLOCK FLANGE NUT 4

10 056005  #10-24 x 3/4 SERRATED FLANGE HEX SCREW 6
11 057010  #10-24 HEX NYLOC FLANGE NUT 6
12 044029  3/8-16 SERRATED FLANGE NUT 8
13 056011  3/8-16 x 2 1/2 SERRATED HEX FLANGE BOLT 4
14 057007  3/8-16 HEX NYLOCK FLANGE NUT 4
15 111481  WINGKNOB PADLOCKABLE BLACK 1
16 111482  LATCH CAM STRAIGHT 1
17 125265  DECAL DO NOT REMOVE TOOL BOX MP8XR 2
18 124999P  TOOLBOX TOP SPACER MP8XR 2

*NS - NOT SHOWN

2.7 - Tool Box

2.6



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

111937_C

2.8 - Manual Canister

3

1

2

2.8



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 103651  CANISTER PRODUCT MANUAL 1
2 057000  1/4-20 HEX SERRATED FLANGE NUT 3
3 056001  1/4-20 x 1/2 HEX SERRATED FLANGE SCREW 3

NS 123945  OPERATOR’S MANUAL MAXI-POWER 8XR 1
*NS - NOT SHOWN

2.8 - Manual Canister

2.8



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

3.1 - Control Box and E-Stop Mounting Group

3.1

124836_A

2

3

1

CONTROL BOX
INSTALL

2

4

1

2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

3.1 - Control Box and E-Stop Mounting Group

3.1

Item Part No. Part Description Qty.
1 057001  1/4-20 HEX NYLOCK FLANGE NUT 4
2 056019  1/4-20 x 3/4 HEX FLANGE SCREW 7
3 124842P  MOUNT MP8XR CONTROL BOX 1
4 125108  EMERGENCY STOP PANEL MOUNT 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

124836_B

3.2 - Control Box Interior Group

16

6
5

1

8

12

4

1314
2

3

18

7
3

15

3.2

17

9

5

10

19

20

21

22



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

3.2 - Control Box Interior Group

3.2

Item Part No. Part Description Qty.
1 056012  1/4-20 x 1 1/2 SERRATED FLANGE HEX HEAD SCREW 1
2 057000  1/4-20 HEX SERRATED FLANGE NUT 1
3 057001  1/4-20 HEX NYLOCK FLANGE NUT 6
4 118086  AUDIBLE ALARM PANEL MOUNT 1
5 330463  11/16 RUBBER GROMMET 2
6 106318  LOW VOLTAGE INSULATOR 1-1/4”, 1/4-20 1
7 045003  1/4-20 x 1-1/2 STUD 1
8 056001  1/4-20 x 1/2 HEX SERRATED FLANGE SCREW 1
9 056006  #8-32 X 1/2 SERRATED FLANGE HEX SCREW 8

10 057003  #8-32 SERRATED FLANGE HEX LOCKNUT 8
11 042018  M6 x 1.0mm x 10mm HEX HEAD CAP SCREW 2
12 126214P  BOX CONTROL WELDMENT MP8XR 1
13 116956  4 WAY FLANGE RECEPTACLE 1
14 116957  8 WAY FLANGE RECEPTACLE 1
15 123128  HARNESS DEEP SEA CONTROL PANEL L401 MP15XR 1
16 125108  EMERGENCY STOP PANEL MOUNT 1
17 123238  FOAM GASKET PDM BOX ADAPTER PLATE 1
18 124307P  ADAPTER PLATE CHIEF PDM BOX 1
19 056022  #10-24 X 1/2 SERRATED FLANGE HEX SCREW 4
20 057004  #10-24 SERRATED FLANGE HEX NUT 4
21 123301  M6 x 1 x 40mm HEX HEAD BOLT 2
22 040013  M6 NYLOCK HEX NUT 2
NS 124992  SCHEMATIC CONTROL HARNESS MP8XR 1
NS 110154  DSE L401 MK II CONTROL MODULE 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

123880

124836_A

3.3 - Control Panel Install Group

8

CONTROL PANEL 
INSTALL

6

10

9
3

2

1

7

11

5

4

12

3.3



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

3.3 - Control Panel Install Group

3.3

Item Part No. Part Description Qty.
1 123157  TOGGLE SWITCH SPST ON-OFF 1
2 118665  5 AMP BREAKER THERMAL PUSH BUTTON 1
3 350354  35 AMP DOUBLE POLE BREAKER 1
4 123879  DECAL ENGINE PANEL MP8XR 1
5 125203  DECAL BREAKER PANEL MP8XR 1
6 118302  RIVNUT HEX 1/4-20 4
7 056019  1/4-20 x 3/4 HEX FLANGE SCREW 11
8 056006  #8-32 X 1/2 SERRATED FLANGE HEX SCREW 8
9 057003  #8-32 SERRATED FLANGE HEX LOCKNUT 8

10 124837P  BOX CONTROL WELDMENT MP8XR 1
11 124853P  CONTROL PANEL MP8XR 1
12 110154  DSE L401 MK II CONTROL MODULE 1
NS 123128  HARNESS DEEP SEA CONTROL PANEL L401 MP15XR 1
NS 124992  SCHEMATIC CONTROL HARNESS MP8XR 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

3.4 - Deep Sea Harness Control Panel Chief PDM Box

3.4

123128_B

2

2

3

2

4

1

5

4

6

4



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

3.4 - Deep Sea Harness Control Panel Chief PDM Box

3.4

Item Part No. Part Description Qty.
-- 123128  HARNESS DEEP SEA CONTROL PANEL L401 MP 15XR 1
1 123116  POWER DISTRIBUTION MODULE BASE 1
2 123133  35 AMP SPST RELAY 3
3 105832  CIRCUIT BREAKER 30A 1
4 105843  5A MINI FUSE 2
5 105844  15A MINI FUSE 1
6 105876  7.5A MINI FUSE 1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126063_B

3.5 - 20A GCFI, 30A RV, & 30A Twistlock Outlet Package

1

109

12

6

8

11

2
8

3.5

7

4

3

5



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 041252  M3 - 0.05mm x 6mm MACHINE SCREW 2
2 113241  COVER WEATHERPROOF VERTICAL UNIVERSAL 1
3 113839  COVER WEATHERPROOF VERTICAL UNIVERSAL 1
4 112278  COVER WEATHERPROOF HORIZONTAL UNIVERSAL 1
5 653102  30A 125-250V TWISTLOCK RECEPTACLE 1
6 680815  30A 125V RV RECEPTACLE 1
7 330499  20A 120V GFCI RECEPTACLE 1
8 044004  #6-32 KEPS HEX NUT 6
9 118662  30A 250V BREAKER THERMAL PUSH BUTTON 1

10 118398  20A CSA BREAKER THERMAL PUSH BUTTON 1
11 123260  30AMP DOUBLE POLE CIRCUIT BREAKER 1
12 124853P  CONTROL PANEL MP8XR 1
NS 126098  STD OUTLET HARNESS GFCI, 30A RV, 30A TWIST MP8XR 1
NS 126099  SCHEMATIC STD OUTLETS GFCI, 30A RV, 30A TWIST MP8XR 1

*NS - NOT SHOWN

3.5 - 20A GCFI, 30A RV, & 30A Twistlock Outlet Package

3.5



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126078_A

3.6 - 20A GCFI, 20A & 30A Twistlock Outlet Package

10

9

12

6

8

3

2
8

3.6

7

4

2

5

1



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 041252  M3 - 0.05mm x 6mm MACHINE SCREW 4
2 113241  COVER WEATHERPROOF VERTICAL UNIVERSAL 2
3 123260  30AMP DOUBLE POLE CIRCUIT BREAKER 1
4 112278  COVER WEATHERPROOF HORIZONTAL UNIVERSAL 1
5 653102  30A 125-250V TWISTLOCK RECEPTACLE 1
6 352172  20A 125-250V TWISTLOCK RECEPTACLE 1
7 330499  20A 120V GFCI RECEPTACLE 1
8 044004  #6-32 KEPS HEX NUT 6
9 125160  20AMP DOUBLE POLE CIRCUIT BREAKER 1

10 118398  20A CSA BREAKER THERMAL PUSH BUTTON 1
11 123260  30AMP DOUBLE POLE CIRCUIT BREAKER 1
12 124853P  CONTROL PANEL MP8XR 1
NS 126237  STD OUTLET HARNESS GFCI, 20A TL, 30A TL MP8XR 1
NS 126241  SCHEMATIC STD OUTLETS GFCI, 20A TL, 30A TL MP8XR 1

*NS - NOT SHOWN

3.6 - 20A GCFI, 20A & 30A Twistlock Outlet Package

3.6



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.1 - Engine Mounting Tray

4.1

126056_A

2

4

7

9

6

3

11

5

10 1

8



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.1 - Engine Mounting Tray

4.1

Item Part No. Part Description Qty.
1 126040P  ENGINE TRAY PAN MP8XR WELDMENT 1
2 030054  TRIMLOK 3/16 x 3/4 x 32.00 1
3 107028  ISOLATOR ENGINE MOUNT THREADED 150 LBS 4
4 053020  5/16-18 X 1 CARRIAGE BOLT 8
5 045217  5/16 PUSH NUT 8
6 057008  5/16-18 HEX NYLOCK FLANGE NUT 8
7 056013  3/8-16 X 1 3/4 SERRATED FLANGE BOLT WITH THREAD LOCK 4
8 041070  1/4-20 X 3/4 SL-HEX WASHER HEAD MS 4
9 103470P  BRACKET ENGINE FOOT RIGHT WELDMENT KUBOTA 1

10 103469P  BRACKET ENGINE FOOT LEFT WELDMENT KUBOTA 1
11 124697P  BRACKET GEN MOUNT LINZ AVR 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.2 - Fluid Containment Liner

4.2

111919_C

3

2

6

45
2

1



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.2 - Fluid Containment Liner

4.2

Item Part No. Part Description Qty.
1 108924  FLUID CONTAINMENT LINER 1
2 111922  1 1/4 TANK FLANGE ASSEMBLY 1
3 111923  PLUG HEX FLANGE TANK 1
4 113650  O-RING CHEMICAL-RESISTANT 1
5 105916  CORD GRIP NYLON 3/4 1
6 022036  3/4 CORD GRIP NUT 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.3 - Fuel Tank

4.3

114835_A

1

4

2

3
9

8 7

12 11 10

7
6

5 6

FUEL TANK DOOR
ASSEMBLY

FUEL TANK
INSTALL

13



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.3

Item Part No. Part Description Qty.
1 114807  TANK POLY 45 GALLON 1
2 109856P  FUEL TANK SHELL 1
3 041050  1/4-20 x 3/4 PH-TRUSS HEAD MACHINE SCREW 3
4 044021  1/4-20 KEPS HEX NUT PL 3
5 045023  HINGE APF & ALT BOARDS 1
6 044016  #10-24 KEPS HEX NUT PL 4
7 041021  #10-24 x 1/2 PH-ROUND HEAD MS PL 4
8 109872P  PANEL ACCESS FUEL FILL 1
9 045066  BOLT EYE 1/4-20 x 1 ZINC 1

10 106528  SPRING COMPRESSION 3/8 x 3/4 1
11 047009  1/4 FLAT WASHER SAE SS 1
12 044023  1/4-20 NYLOCK HEX NUT PL 1
13 340027  FUEL CAP 1
NS 106153  FUEL SUCTION TUBE ASSEMBLY 1
NS 340025C  DAPCO GROMMET 2
NS 113325  1/4 HOSE BARB DROP TUBE 1

*NS - NOT SHOWN

4.3 - Fuel Tank



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.4 - Fuel Sender

4.4

124836_A

1

2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.4 - Fuel Sender

4.4

Item Part No. Part Description Qty.
1 102556  #8 x 3/4 SCREW 5
2 112641  VERTICAL SHAFT FUEL LEVEL SENDER 1

NS 110090  FUEL LEVEL SENDER HARNESS 1
*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.5 - Coolant Reservoir Tank

4.5

126061_A

2

7

8

1

4

3

6

5

6



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.5 - Coolant Reservoir Tank

4.5

Item Part No. Part Description Qty.
1 650027  RESERVOIR WITH BRACKET 1
2 102268  COOLANT HOSE 1/4 x 28.0 1
3 433400  #4 HOSE CLAMP 1
4 102081  5/16-18 x 3/4 CARRIAGE BOLT 2
5 120651P  COOLANT RESERVIOR MOUNTING BRACKET MP8XR 1
6 057006  5/16-18 SERRATED FLANGE NUT 4
7 056030  5/16-18 x 1/2 HEX FLANGE SCREW 2
8 102268  COOLANT HOSE 1/4 x 44.0 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

113658_B
126062_A

4.6 - Battery Cables Install Group

2

3

5

6

4

1

4.6

2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.6 - Battery Cables Install Group

4.6

Item Part No. Part Description Qty.
1 113637P  BATTERY HOLDDOWN STRAP 1
2 100342  1/4-20 x 3/4 SLOTTED HEX WASHER HEAD MACHINE SCREW 3
3 113638P  CONTAINMENT BATTERY TRAY 1
4 111957P  BRACKET HOLDDOWN 1
5 713098  BATTERY CABLE BLACK 2GA 36.00 (NEGATIVE) 1
6 113656  BATTERY CABLE RED 2GA 42.00 (POSITIVE) 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

4.7

4.7 - Battery Disconnect Group

114654_A

7 2

8

DECAL INSTALL

4
5

6

1
7

6

3

DETAL A

A



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

4.7

4.7 - Battery Disconnect Group
Item Part No. Part Description Qty.

1 041024  #10-24 x 1/2 PHILLIPS ROUND HEAD 2
2 057004  #10-24 SERRATED FLANGE HEX LOCKNUT 2
3 056008  1/4-20 x 2-3/4 SERRATED FLANGE HEX SCREW 2
4 057000  1/4-20 HEX SERRATED FLANGE NUT 2
5 114660P  MOUNT BATTERY DISCONNECT 1
6 103483  LOCK OUT BATTERY DISCONNECT 1
7 102534  SWITCH BATTERY DISCONNECT 1
8 104777  BATTERY DISCONNECT DECAL 1

NS 105301  SCHEMATIC BATTERY DISCONNECT 1
NS 105111  BATTERY CABLE BLACK X 42.0 BATTERY DISCONNECT 1
NS 113656  BATTERY CABLE RED 2GA 42.0 1
NS 110373  BATTERY CABLE BLACK 2GA 16.0 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

5.1 - Kubota Engine Assembly Group (1 of 3)

10

14

3

2 12

3 15

8

11

2

2

4

16

5

13

6 7

2

1

9

126057_A

5.1

17

18

19
20



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

5.1 - Kubota Engine Assembly Group (1 of 3)
Item Part No. Part Description Qty.

1 055002  M10 x 1.25mm x 20mm HEX FLANGE SCREW W/ THREAD LOCK 8
2 045034  #16 CLAMP HOSE 4
3 713086  MUFFLER CLAMP 1-3/8 2
4 047005  1/4 FLAT WASHER 2
5 057008  5/16-18 HEX NYLOCK FLANGE NUT 6
6 056035  5/16-18 X 1 1/4 HEX FLANGE SCREW 2
7 055003  M8 x 1.25mm x 16mm HEX FLANGE SCREW W/ THREAD LOCK 2
8 056003  M6 x 1.0mm x 12mm SERRATED FLANGE HEX BOLT 2
9 103470P  BRACKET ENGINE FOOT RIGHT WELDMENT KUBOTA 1

10 105393  RADIATOR SMALL ENGINES 1.0L / 1.1L 1
11 107119  RADIATOR HOSE UPPER KUBOTA 1
12 107120  RADIATOR HOSE LOWER KUBOTA 1
13 107356P  MOUNT WELDED AIR FILTER 1
14 114858  TAILPIPE KUBOTA D1005/D1105 14.250 LONG 1
15 103579P  TAILPIPE MOUNT D1105 NL PRO II 1

16 650262  AIR CLEANER RADIAL SEAL 1
650290  AIR FILTER 1

17 650263  MOUNTING BAND AIR CLEANER 1
18 352139  BOX MUFFLER 1
19 105397  ENGINE D1105 NRTC/NTE KUBOTA 1
20 352373  KUBOTA D1005/D1105 BLOCK HEATER 1
NS 045038  #32 HOSE CLAMP 2
NS 101734  AIR CLEANER HOSE KUBOTA D1005/D1105 1

NS 107347  RADIATOR KIT KUBOTA (INCLUDES PART NUMBERS 105393,
 107119, & 107120) 1

NS 108043  HARNESS KUBOTA 1

NS 112774  KUBOTA D1105 CHARGE CIRCUIT FUSE 1
106309  FUSE JCASE® 40A 1

NS 112776  SCHEMATIC 40 AMP ENGINE HARNESS KUBOTA D1105 1
*NS - NOT SHOWN

5.1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

5.1 - Kubota Engine Assembly Group (2 of 3)

5

1

2

3

6

4

126057_A

5.1

7



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

5.1 - Kubota Engine Assembly Group (2 of 3)

5.1

Item Part No. Part Description Qty.
1 055002  M10 x 1.25mm x 20mm HEX FLANGE SCREW W/ THREAD LOCK 8
2 103469P  BRACKET ENGINE FOOT LEFT WELDMENT KUBOTA 1
3 043050  1/4 INTL TOOTH LOCK WASHER 1
4 120476P  PLATE MOUNT FUEL PUMP KUBOTA 1
5 920745  FUEL FILTER 1
6 920743  OIL FILTER 1
7 103331  FUEL PUMP 1

NS 108962  KUBOTA FILTER KIT (INCLUDES PART NUMBERS 920745,
 920743, & 650290) 1

NS 340302  HIGH TEMP SWITCH 1
NS 340301  OIL PRESSURE SWITCH 1
NS 920751  FUEL SHUT OFF SOLENOID 1
NS 108043  HARNESS KUBOTA 1
NS 112776  SCHEMATIC 40 AMP ENGINE HARNESS KUBOTA D1105 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126057_A

5.1 - Kubota Engine Assembly Group (3 of 3)

4

7

5

3

2
6

1

RADIATOR MOUNT
INSTALL

5.1

8



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

5.1 - Kubota Engine Assembly Group (3 of 3)

5.1

Item Part No. Part Description Qty.
1 105408  GROMMET NUT DOUBLE SPLIT SQUARE HEAD 4
2 041070  1/4-20 x 3/4 SL-HEX WASHER HEAD MS 4
3 056030  5/16-18 x 1/2 HEX FLANGE SCREW 6
4 056038  5/16-18 X 3/4 HEX FLANGE SCREW 4
5 057008  5/16-18 HEX NYLOCK FLANGE NUT 6
6 110318P  GUARD FINGER KUBOTA D1005 1
7 126039P  FAN SHROUD RADIATOR KUBOTA ENGINE MP8XR 1
8 105393  RADIATOR SMALL ENGINES 1.0L / 1.1L 1

NS 107119  RADIATOR HOSE UPPER KUBOTA 1
NS 107120  RADIATOR HOSE LOWER KUBOTA 1

NS 107347  RADIATOR KIT KUBOTA (INCLUDES PART NUMBERS 105393,
 107119, & 107120) 1

*NS - NOT SHOWN



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

114808_B

5.2 - Kubota Fuel Lines

2

3

2

3

1

1

5.2

3

1



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

5.2 - Kubota Fuel Lines
Item Part No. Part Description Qty.

1 433400  #4 HOSE CLAMP 4
2 081016  1/4” BLACK FUEL LINE HOSE x 24.0 1
3 081018  5/16” BLACK FUEL LINE HOSE x 30.0 1

*NS - NOT SHOWN

5.2



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

113669_C

5.3 - Kubota Oil Drain Line

1

3

2

2

FLUID CONTAINMENT
HOSE ROUTE

ENGINE HOSE
INSTALL

5.3



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 848299  DRAIN VALVE M12 x 1.5 - 3/8 HOSE 1
2 101266  3/8 HOSE x 26 INCHES 1
3 104381  FITTING HOSE BARB 1/2 NPT - 3/8 HOSE 1

*NS - NOT SHOWN

5.3 - Kubota Oil Drain Line

5.3



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

5.3

5.4 - Kubota Pacbrake Air Intake Valve Option

1D

6

2

4

126247_A

1E

3

1D

1B

7

1C

5

1A

1E

1D
1D



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

5.3

5.4 - Kubota Pacbrake Air Intake Valve Option
Item Part No. Part Description Qty.

1 118632  PACBRAKE 1.75” AIR INTAKE VALVE KIT COMPLETE 1
1A 122733  PACBRAKE AC FREQUENCY WIRE HARNESS 1
1B 122735  PACBRAKE 1.75” AIR INTAKE VALVE 1
1C 122736  PACBRAKE AIR INTAKE VALVE CONTROL MODULE 1
1D 122737  PACBRAKE SAE 262 BAND CLAMP 4
1E 122739  PACBRAKE TOGGLE SWITCH KIT 1
1F 122734  PACBRAKE DC WIRE HARNESS NLGR/NLV/PROII (NOT SHOWN) 1
2 100859  7/8 ID X 1 1/4 OD GROMMET 1
3 056012  1/4-20 x 1 1/2 SERRATED FLANGE HEX HEAD SCREW 2
4 057000  1/4-20 HEX SERRATED FLANGE NUT 4
5 041012  #8-32 X 1/2 MACHINE SCREW 2
6 057003  #8-32 SERRATED FLANGE HEX LOCKNUT 2
7 101734  AIR INTAKE HOSE SMALL ENGINES 1

NS 113184  16 AWG BLACK X 3.00 2 TO 1 CONNECTION 1
NS 105844  15 AMP MINI FUSE 1
NS 126508  WIRE SCHEMATIC PACBRAKE AIR VALVE MP8XR 1

NS - Not Shown		  * * * - Contact Allmand for more information.



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

6.1 - Linz 8kW 60Hz Generator

126059_A

6

1

2

5

3

4

6.1

5



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

6.1 - Linz 8kW 60Hz Generator
Item Part No. Part Description Qty.

1 056037  3/8-16 x 1 HEX FLANGE SCREW WITH BLUE THREAD LOCK 8
2 046500  5/16-18 x 1/2 12 PT FLANGE SCREW WITH RED THREAD LOCK 6
3 057009  1/2-13 HEX NYLOCK FLANGE NUT 2
4 056043  1/2-13 x 1 1/4 HEX FLANGE HEAD SCREW 2
5 122040  GENERATOR LINZ 9 kW 60 HZ AVR SAE 5 / 6.5 1
6 124697P  BRACKET GEN MOUNT LINZ AVR 1

NS 122041  HVR11 AVR MODULE 1
*NS - NOT SHOWN

6.1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

6.2 - Linz 6/4 Generator Cord

2

3 12

4

1

126060_A

6.2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

6.2

Item Part No. Part Description Qty.
1 350363  1 1/4 CORD GRIP NUT 2
2 105628  1 1/4 CORD GRIP NYLON BLACK 2
3 126073  GENERATOR CORD 6/4 MP8XR 1
4 022128  CUSHION CLAMP 1

NS 126112  GENERATOR GROUND WIRE LINZ MP8XR 1
NS 126075  SCHEMATIC LINZ 6/4 GEN CORD MP8XR 1

*NS - NOT SHOWN

6.2 - Linz 6/4 Generator Cord



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

126067_A
126068_A

7.1 - Branding Decals

3

21

7.1

3



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

7.1 - Branding Decals
Item Part No. Part Description Qty.

1 123870  DECAL BRANDING DOOR LEFT MP8XR 1
2 123871  DECAL BRANDING DOOR RIGHT MP8XR 1

3
118119  DECAL BRANDING ALLMAND-R BLACK 23.3 2
118425  DECAL BRANDING ALLMAND-R GOLD-WHITE 23.3 2

*NS - NOT SHOWN

7.1



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

107254

TIRE INFORMATION

SEE OWNER’S
MANUAL FOR
ADDITIONAL

INFORMATION

The weight of cargo should never exceed 0 kg or 0 lbs. 

TIRE

FRONT

REAR

SPARE

SIZE

ST 175/80R13B

NONE

NONE

NONE

NONE

241kPa, 35PSI

COLD TIRE PRESSURE

111585
109005

126066_A
126069_A

7.2 - Left Side Decals

3

1
1

3
2 1

2

7.2



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

7.2 - Left Side Decals
Item Part No. Part Description Qty.

1 107254  FORKLIFT DECAL 2
2 109005  TIE DOWN DECAL 1
3 111585  TIRE INFORMATION DECAL 1

*NS - NOT SHOWN

7.2



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

109005

107254

107973 109005

Neutral bonded to frame.
  
Machine to be grounded in accordance 
with requirements as outlined by 
local inspection authorities.

Neutre mis à al masse à la carcasse 
du moteur.
 
L'apparel doit etre misa la terre 
conformement aux exgences des 
services d'inspection locaux.

122470

Opening cap on hot radiator 
could result in death or 
serious injury.

Allow radiator to cool down 
before opening cap.

L’ouverture du bouchon sur 
un radiateur chaud pourrait 
causer la mort ou des 
blessures graves. 

Laisser le radiateur refroidir 
avant de dévisser le 
bouchon.

118651

118162105567

7.3 - Right Side Decals

1

3

2

54

7

4

6

4

31

2 75

126066_A

7.3

6



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

Item Part No. Part Description Qty.
1 105567  EMERGENCY STOP DECAL 1
2 118651  DECAL RADIATOR WARNING BI-LINGUAL 1
3 107465  HOT SURFACE WARNING DECAL 1
4 107254  FORKLIFT DECAL 2
5 109005  TIE DOWN DECAL 1
6 107973  OIL DRAIN DECAL 1
7 122470  DECAL NOTICE NEUTRAL BONDED & GROUNDED 1

*NS - NOT SHOWN

7.3 - Right Side Decals

7.3



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

ULTRA LOW SULFUR FUEL ONLY.
S ≤ 15 MG/KG

107967

104753

Wear protective gloves
when handling battery.

Porter des gants de 
protection en 
manipulant la batterie.

L’omission de respecter les 
avertissements, les 
instructions et le manuel de
l’utilisateur pourrait 
entraîner des blessures 
graves ou la mort. 

Failure to follow warnings, 
instructions, and operator’s 
manual could result in 
death or serious injury.

Read and follow operator’s 
manual before operating or 
servicing this equipment.

Lire et suivre le manuel 
d’utilisation avant de faire 
fonctionner ou de faire 
l’entretien de cet 
équipement.

L’ouverture du bouchon sur 
un radiateur chaud pourrait 
causer la mort ou des 
blessures graves. 

Laisser le radiateur refroidir 
avant de dévisser le 
bouchon.

Opening cap on hot radiator 
could result in death or 
serious injury.

Allow radiator to cool down 
before opening cap.

Contact with hot 
exhaust gases and parts 
could cause serious 
injury.

Tout contact avec les 
pièces et les gaz 
d’échappement chauds
pourrait causer la mort 
ou des blessures 
graves. 

Éviter les gaz 
d’échappement chauds. 
Tenir les mains et les 
produits inflammables à 
l’écart des pièces 
chaudes.

Avoid hot exhaust 
gases. Keep hands and 
combustible materials 
away from hot parts.

Exposure to corrosive 
material could result in 
death or serious injury. 

Toute exposition à des 
produits corrosifs 
pourrait causer la mort 
ou des blessures 
graves. 

Contact with rotating parts could result in 
death or serious injury.

Keep away from 
rotating parts.

Se tenir à l’écart des 
pièces en mouvement.

Le contact avec des pièces en mouvement
pourrait résulter en de graves blessures voire 
la mort. 

Smoking materials, open 
flames, or other forms of 
ignition near the battery could 
cause explosion resulting in 
death or serious injury.

Keep smoking materials, open flames, 
and other forms of ignition away from 
the battery.

Tenir les articles de fumeur, les flammes 
nues ou les autres formes d’allumage à 
l’écart de la batterie.

Les articles de fumeur, les 
flammes nues ou d’autres 
formes d’allumage près de la 
batterie pourraient causer une 
explosion, causant la mort ou 
des blessures graves. 

Le démarrage inattendu du 
moteur pourrait provoquer
la mort ou des blessures 
graves.

Lire et suivre le manuel 
d’utilisation du contrôleur 
électronique avant d’utiliser
ou de réparer cet 
équipement.

Unexpected start of engine 
could result in death or 
serious injury.

Read and follow electronic 
controller operator’s manual 
before operating or 
servicing this equipment.

122467

125121

123955

L’omission de respecter les 
avertissements, les instructions 
et le manuel de l’utilisateur 
pourrait entraîner des blessures 
graves ou la mort. 

Failure to follow warnings, 
instructions, and operator’s 
manual could result in 
death or serious injury.

Read and follow operator’s 
manual before operating or 
servicing this equipment.

Lire et suivre le manuel 
d’utilisation avant de faire 
fonctionner ou de faire 
l’entretien de cet équipement.

Engine exhaust contains 
carbon monoxide, a 
poisonous gas that could 
cause death or serious 
injury.
Run equipment far from 
windows, doors and vents. 
Do not run equipment 
indoors or in partially 
enclosed spaces.

Le moteur contient du monoxyde 
de carbone, un gaz toxique 
pouvant provoquer la mort ou 
de graves blessures.

Faites tourner à l’extérieur, loin 
des fenêtres, des portes et des 
évents. Ne faites pas fonctionner 
à l’intérieur ni dans un espace 
partiellement fermé.

• Always start and operate the 
  engine in a well-ventilated 
  area.
• If in an enclosed area, vent the
  exhaust to the outside.

• Do not modify or tamper with 
  the exhaust system.
• Do not idle the engine except 
  as necessary.

www.P65Warnings.ca.gov/diesel.

• Toujours démarrer et faire fonctionner 
  le moteur dans un endroit bien ventilé.

• Si le moteur est utilisé dans un 
  espace fermé, ventiler les gaz 
  d’échappement à l’extérieur.
• Ne pas modifier ni altérer le système 
  d’échappement.
• Ne pas mettre le moteur au ralenti 
  sauf en cas de nécessité.

Breathing diesel engine 
exhaust exposes you 
to chemicals known to 
the State of California 
to cause cancer and 
birth defects or other 
reproductive harm.

L’inspiration de gaz 
d’échappement du moteur vous
exposeà des produits chimiques 
connus selon l’État de Californie 
pour causer le cancer, des 
anomalies congénitales ou
d’autres effets nuisibles à la 
reproduction.

122985

125121

7.4 - Back Side Decals

5

5

2

4

3

1

2

3

6
1

126066_A
126071_A

7.4

4

6



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

7.4 - Back Side Decals
Item Part No. Part Description Qty.

1 122467  DECAL MULTIPLE WARNINGS DOOR 1
2 122985  DECAL MULTIPLE EXHAUST WARNING MAXI POWER 1
3 125121  DECAL QR CODE MAXI-POWER 8XR 1
4 107045  LOW SULFUR FUEL DECAL 1
5 123955  DECAL ENGINEERED AND MANUFACTURED IN THE USA 1
6 109005  TIE DOWN POINT DECAL 2

*NS - NOT SHOWN

7.4



SN 39-000001 to 39-999999

Night-Lite™ V-Series Parts Catalog

122480

Excessive towing speed could
result in death or serious injury.

Do not exceed 65mph 
(105km/h) when towing trailer.

Une vitesse de remorquage 
excessive pourrait entraîner la 
mort ou de graves blessures.

Ne pas dépasser 105 km/h
(65 mi/h) lors du remorquage.

118108

60 Hz
120/240 V

67/33 A

112127

8 kW

1 Ø
118074

7.5 - Top Side Decals

4

3

2

4

3

1

126066_A
126076_A

1

2

13.5



SN 39-000001 to 39-999999

MAXI-POWER™ 8XR

©2021 Briggs & Stratton

7.5 - Top Side Decals
Item Part No. Part Description Qty.

1 122480  DECAL LIFT HOOK 1
2 118108  EXCESSIVE TOW SPEED WARNING ENGLISH/FRENCH DECAL 1
3 112127  DECAL ELECTRICAL INFO 8kW 60Hz 1 PHASE 1
4 118074  DECAL BILINGUAL DANGER HAZARDOUS VOLTAGE VERTICAL 1

*NS - NOT SHOWN

13.5



3

1502 West 4th Avenue
Holdrege, NE 68949

phone: (308) 995-4495   •   toll free: (800) 562-1373
fax: (308) 995-5887

www.allmand.com

MAXI-POWER™ 8XR


